
聲明 

本檔案之內容僅供下載人自學或推廣化學教育

之非營利目的使用。並請於使用時註明出處。

[如本頁取材自○○○教授演講內容]。 



2012 Research and Training Course for the

Area of Southeast Asia-Environment Analysis

and Green Technology 14, Nov. 2012gy ,

G Ch i tGreen Chemistry

toward Sustainabilitytoward Sustainability

Gwo-Dong Roam, Ph.D., P.E.

E i l A l i L bEnvironmental Analysis Laboratory 

EPA, Taiwan, R.O.C

1

OutlinesOutlines
I. Recent Major Thrusts of Taiwan EPA

（Welcome Remarks and Introduction）

II Some Interested Areas of Research by Dr RoamII. Some Interested Areas of Research by Dr. Roam

（Nano, Anaerobic, AOP, Colloid, Risk Assessment）

Ⅲ. Roadmap and Case Studies of Green Chemistry

(Two-track System＆US Presidential Awards)( y )
[...]
PTR-MS（Proton Transfers           Real-time online VOCs 

or reaction mass Spectrometry） SVOCs in air ppb levelp y） pp

LC-MS-MS                                       algae toxins, environ.

（API2000 d API 3000） h ti id（API2000 and API 3000） hormones, pesticides,

pharmaceuticals

ppb~ppt level

10



Two-dimensional           SVOCs, ppb level

GC-TOF-MS Analysis of stable isotopeGC TOF MS                  Analysis of stable isotope

GC-IRMS                       ratio of C. N.H  ppm level

11

HRGC/HRMS       Dioxin, Dioxin-like PCBs 

＆pops, ppt level＆pops, ppt level

ICP-MS                  trace metals and elements 

ppb~ppt level

Can be conjugated withj g

HPLC for Cr and As,

with GC for Sn Compoundswith GC for Sn Compounds

12



Main projects in 2011~2012：

W l d di d• Wetland survey：water, sediment and 

biological quality study

• Passive sampler devices development

13

Passive Sampler

14



• Greener pretreatment or analytical techniques

I t t M bil L b PTR MS d i• Integrate Mobile Lab, PTR-MS and micro-

meteorological model to identify air pollution 

incident on a real-time basis

• Bionanotechnology application for biosensor• Bionanotechnology application for biosensor 

and biochip development.

• More information Please find：

www niea gov tw/englishwww.niea.gov.tw/english

15

Ⅱ Some Interested Areas of Research byⅡ. Some Interested Areas of Research by 
Prof.   Roam

1.Nanotechnology

• Characterization of carbon fractions for atmospheric 
fine particles and nanoparticles in a highway tunnel
（Atmospheric Environ 44（2010）2668-2673）（Atmospheric Environ.44（2010）2668-2673）

Fine particle（PM2.5）and nanoparticle（PM0.1）were 
l d i Di h t l d MOUDIsampled using Dichotomous sampler and MOUDI, 

respectively, in Xueshan Tunnel（雪山隧道）, Taiwan. 
Results showed that the ratios of OC/EC were 1 26 andResults showed that the ratios of OC/EC were 1.26 and 
0.67 for PM2.5and PM0.1, the variation was partly owing to 
the metal catalysis for soot oxidation. 

1616



• Source Characterization and Apportionment ofpp

PM10, PM2.5, PM0.1 Using Positive Matrix

Factorization in Shinjung Station Taiwan AerosolFactorization in Shinjung Station, Taiwan., Aerosol

and Air Quality Research, 2012.

• Positive Sampling Artifacts of Organic Carbon 

Fractions for Fine Particles and Nanoparticles in aFractions for Fine Particles and Nanoparticles in a 

Tunnel Environment, Atmospheric Environment, 

54:225-230, 2012 .

17

• Ultrafine particle at three sampling  locations 
in Taiwan（Atmospheric Environ.44（2010）
533-540）

Atmospheric ultrafine particles（Ups or PM0 1）wereAtmospheric ultrafine particles（Ups or PM0.1）were 
investigated at the roadside of Syuefu road in Hsinchu
（學府路） in the Syueshan highway tunnel in Taipei（學府路）, in the Syueshan highway tunnel in Taipei 
and in the NTU Experimental Forest in Nantou（台大
梅峰森林試驗場）。Based on this study, it is 梅峰森林試驗場） y,
foreseeable that the number concertratin of the SMPS 
can be converted using the effective density determined g y
by Spencer et. al.（2007）for the real time 
measurement of the PM0.1 concentration. 

18



• The Influence of Relative Humidity on

Nanoparticle Concentration and Particle mass

Sistribution Measurements by the MOUDI,y

Aerosol Science and Technology, 45:496-603,

20112011.

19

• Chemical Mass Closure and Chemical 
Characteristics of Ambient Ultrafine ParticlesCharacteristics of Ambient Ultrafine Particles 
and other PM Fractions.  （Aerosol Science and 
Technology 44 713-723 2010）Technology,44,713-723,2010）

The OC artifact was studied and quantified using q g
the quartz behind quartz（QBQ）method for all 
PM fractions, chemical mass closure of PM0.1, , ,
PM2.5 and PM10 was calculated and found to be 
good.g

20



2.Anaerobic process for wastewater
• A Modified UASB Process Treating Winery• A Modified UASB Process Treating Winery 

Wastewater.（Wat. Sci. Tech 22.9.167-174,1990）

Twenty-seven bioreactiors of upflow anaerobic 
sludgeblanket（UASB）process were constructed 
and operation well to treat winery wastewater during 
1988-1990 in Taiwan. Start-up strategies and kinetics 

d l h l di d i h UASBand granule morphology were studied in three UASB 
systems.

21

• A case study of an Automobile Coating Wastewater 
Treatment Plant by Anaerobic SBR. （The first y （
IAWQ specializd conference on Sequencing Batch 
Reactor Technology, March 18-20, 1996, Germany）

A pilot study showed that 91﹪ of the total COD or 
92﹪of the total BOD could be removed after the92﹪of the total BOD could be removed after the 
anaerobic SBR. The conditions used for the SBR 
process in this study were：influent COD~11. 200process in this study were influent COD 11. 200 
mg/l BOD~7770 mg/l, hydraulic retention time＝10 
days, volume loading＝1.14 kg COD/m3-day.y g g y

22



• Some Experiences on Anaerobic Some 
Experiences on Anaerobic Process forExperiences on Anaerobic Process for 
Wastewater Treatment.（CICHE-AICHE 
Symposium on Modern Chemical EngineeringSymposium on Modern Chemical  Engineering 
Technology, Taipei, Sept. 1986）

A pilot scale of 85m3UASB reactor was 
established for treating citric acid fermentation 
industrial wastewater.

23

• Biological Desulfurization for Anaerobic• Biological Desulfurization for Anaerobic 
Effluent.

i f lf h d lfid i hConversion of sulfate to hydrogen sulfide in the 
biological anaerobic wastewater treatment system 
results both toxic and odor problems Our studyresults both toxic and odor problems. Our study 
utilize photosynthetic sulfur bacteria（PSB）as 
biocatalyst to remove sulfide from wastewater. y
Green sulfur bacteria（Chlorobium）was the 
dominant species in all reactors. Influent total 
s lfide concentration as abo t 200 ppm s rfacesulfide concentration was about 200 ppm, surface 
loading rate was 1.0 gTS/m2/day, Light intensity 
was 500-1500lux, Hydraulic retention time was 0.5was 500 1500lux, Hydraulic retention time was 0.5 
day, and Effluent was less than 1 ppm, which meet 
National Standard.

24



• Extracellular Polymer and Aggregation Rates in• Extracellular Polymer and Aggregation Rates in 
UASB Reactors (AICHE, 1986)

Extra-cellular polysaccharide ECPs is proposed as 
an important means for trapping and retaining 

i d lt f bi b t i i t 0 2mixed cultures of anaerobic bacteria into 0.2-
1.0mm diameter granules in UASB reactors. Rapid 
aggregation of bacteria into consortia is necessaryaggregation of bacteria into consortia is necessary 
to minimize start-up time and obtain high specific 
bioactivity. Varying substrate and substrate loading b oact v ty. Va y g subst ate a d subst ate oad g
resulting in overproduction of ECPs (10-30 times 
of those traditional cycles) was found and rapid 
granulation rate was shown to correlate with ECPs 
concentration in cells.

25

• Mechanics of Bacterial Granulation in UASB 
R t (AICHE 1986)Reactors (AICHE, 1986)

Possible mechanisms including polymer g p y
controlled growth and diffusion and reaction 
linked growth were discussed. A model of g
growth of anaerobic microbial aggregates to 
visible granule structures was described for g
UASB reactor converting sucrose or acetate feed.

26



• Transport Attachment and Aggregation ofTransport Attachment and Aggregation of 
Colloids in Anaerobic Biofilm and Biofloc 
Systems. (AICHE, 1987)y ( )

A framework for colloidal material including substrate 
retention/utilization in anaerobic biofilm and bioflocretention/utilization in anaerobic biofilm and biofloc 
systems was reviewed in terms of governing steps and 
important assumptions or parameters to be evaluated and p p p
experimental techniques and research needs. Anaerobic 
organism flocculation, granulation or dispersion is 
i i i i h d i l himportant in its own right and in analogy to the 
attachment step depends on solution and colloid 
chemistry flow regime and other chemical and physicalchemistry, flow regime and other chemical and physical 
factors, substrate mix and culture type (pure or mixed) in 
both biofilm and bioblanket reactions.

27

3. Environmental Technology Advancement：

（1）UASB：Upflow Anaerobic Sludge Bed Reactor

biogas

treated
Out (wastewater)

high organic loading：

100 200 kg BOD/m3

Out (wastewater)

Sludge bed
100~200 kg BOD/m3

low sludge yield：
1~10％ of BODr

In (raw wastewater)

28
Sludge wasted



（2）New process for Bioreactor Landfill: Leachate (SBR) 
Initiates Nitrification and Aerobic Oxidation processInitiates Nitrification and Aerobic Oxidation process

Safer：no air or free

gas

Safer：no air or free 
O2 used in the field.
Controllable：

l h t ll ti dissolved oxygen 
transferred only by 
leachate in which O

leachate collectionleachate 
recycling

leachate in which O2 

can be controlled 
quantitatively.

SBR Leachate
Control Unit

29

Control Unit

（3）Anammox Process（3）Anammox Process
(Anaerobic Ammonium Oxidation process)
(90％ ti t i d CO(90％ operation costs savings and CO2

emission cuts, compared conventional  
i ifi i /d i ifi i )nitrification/denitrification.)

+2O            +O             -O              -2ONH4
+                NO2

- NO3
- NO2

- N2

        

Oxidation or Nitrification Reduction or Denitrification

30
NH4

+ +NO2
- N2+H2O



31

32



（4）Targeting DNAPL source zones
b f difi i Fby surface modifications Fe  
Nanocompsites.

• TCE/PCE specific gravity 
• Behaviors in Saturated Porous Media

DNAPLS：Dense Non-Aqueous Phase Liquids, such N S e se No queous ase qu ds, suc
as TCE, PCE ( s.g.＞1.0)
LANAPS：Light NAPLS, such as gasoline, diesel oil S g S, g ,
(s.g.＜1.0)

• AIPs：Amphiphilic Invertable Polymers
33

p p y

（5）Capacitive Deionization (CD) with 
N h l M b T h lNanotechnology Membrane Technology

Negative Electrode

Contaminated Water Treated Water

P iti El t dPositive Electrode

(TR3 E I )
34

(TR3 Energy Inc.)



35

36



37

Know how and Patents Contribution：Know-how and Patents Contribution：

• Gwo-Dong Roam, Mechanisms of Anaerobic 

Microbial Aggregation, Ph.D Dissertation, 

Northwestern University USA 1988Northwestern University, USA, 1988.

• Extracellular Polymer（ECP）and 

Aggregation Rates in UASB.

St ti St t O ti M d• Starvation Start-up Operation Mode can 

reduce the start-up period of time from 3 

months to 3 weeks.

38



• UASB process and MBR and FBC processes• UASB process and MBR and FBC processes 

have been commercialized in hundreds of 

facilities in various industries worldwise, 

especially asia.especially asia.

• MBR ( membrane-based bioreactor ) process:

Non-woven fiber MBR is the ITRI’s solution to 

overcome the membrane fouling and the fluxovercome the membrane fouling and the flux.

• FBC ( fluidized bed crystallization ) process:

Distributor design operation control practices.

39

Target market of ITRI AsiaTarget market of ITRI- Asia 
Partners: Environme ntal 

Engineering company,Engineering company, 
University, Research 
Institute 

40



Low Organic Wastewater Treatment and
Reclamation Plant(6000CMD)Reclamation Plant(6000CMD)

Q=6000CMD
TOC<300mg/l
COD<800mg/l
SS<50 mg/l

TN<100mg/l

Q=6000CMD
TOC<10mg/l
COD<30mg/l

SS<2 mg/l

TN<30mg/lOrganic
Wastewater Green Membio ® MBR SYSTEM

AerationAnoxic
UF

Membrane
Equalization PH adj.

RO UV/H2O2 AC Reclaim to UPW make-up &
Process water

(Reclaim ratio:80%)(Reclaim ratio:80%)

Q=4800CMD
TOC<1 mg/l

Con.<150 us-cm

Q=5100CMD
TOC<2mg/l

Con.<150 us-cm

Process flow for the LOWTRP

41

High Organic Wastewater Treatment and
Reclamation Plant (5000CMD)

Q=5000 CMD

TOC<1000mg/l
COD<3000mg/l

SS<50mg/l
TN<200mg/l

TOC<500mg/l
COD<1200mg/l

Q=5000CMD
TOC<15mg/l
COD<30mg/l
SS<2 mg/l
TN<30mg/l

Organic
Wastewater MCMAB ®

PH adj. Aeration(1)Anoxic(1) UF
Membrane

Anoxic(2) Aeration(2)Anaerobic

Membrane-coupled Methanogenic and Facultative Bioreactor

Equalization

RO O3/H2O2 AC Reclaim to cooling tower &
S bb tScrubber system

(Reclaim ratio:75%)

Q=3750CMD
TOC<2mg/l

Con.<150 us-cm

TOC<3mg/l
Con.<150 us-cm

Process flow for the HOWTRP

42



4 Advanced Oxidation Process (AOP)4.Advanced Oxidation Process (AOP)

• Factors affecting the photo-catalytic degradation 
of dichlorvos over titanium dioxide supported on 
glass. (J. Photochem. Photobiol. A: Chem 76 (1993) 
103-110)

The photocatalytic degradation of organophosphorus p y g g p p
insecticide, dichlorvos, on glass-supported TiO2 was 
investigated. The activated energy for the photocatalytic 
degradation of dichlorvos is 28.4 KJ/mol. The initial 
quantum yield is 2.67% ,dichlorvos (2.2- Dichtorovinyl 
dimethyl phosphate (CH3O)2POOCHCCl2) can producedimethyl phosphate, (CH3O)2POOCHCCl2) can produce 
phosphate – contains and chloride-containing 
intermediates.

43

• Microtox Bioassay of Photodegradation 
products from Photocatalytic Oxidation of 
Pesticides. (Chemosphere, 27. 9, (637-1674, 
1993)

Dichlorvos (an insecticide), 2.4-D (a herbicide) 
and propoxur (an insecticide) were used as theand propoxur (an insecticide) were used as the 
model compounds in these experiments. The 
degradation pathway and toxicity of pesticidesdegradation pathway and toxicity of pesticides 
treated in photocatalytic process are PH depentent.

44



• Application of photocatalytic Technology to 
the Destruction of Hazanlous wastes.

The model compounds dichiorvos propour andThe model compounds, dichiorvos, propour and 
2.4-D, were used in this experiments. Results 
showed that the photocatalytic system is actuallyshowed that the photocatalytic system is actually 
effective in mineralizing the pesticide. A mark 
increase in the mineralization rate under acidincrease in the mineralization rate under acid 
condition was observed. The kinetics of these 
reactions followed Langmuir modereactions followed Langmuir mode.

45

5 Colloid chemistry5.Colloid chemistry
• Chemelectrophoresic Enhanced   Deposition 

f A S i (AICHE 1980)from Aqueous Suspension (AICHE, 1980)

Theoretical analysis of chemiphoresis in packed beds, 
i h i h d lwith cocurrent ion exchange, suggests moderate to large 

enhance of collection for micro to submicron (Brownian) 
particles, respectively. Experiments performed withparticles, respectively. Experiments performed with 
polystyrene latex collection on strongly basic anion resin 
beads under conditions where London and Brownian 

ll ti f bl it d f d ll ticollection are of comparable magnitude found collection 
enhanced in the order of the duffusion potential of the 
exchanging ion couple, eg; chloride-sulfate and acetate-g g p g
sulfate, but total collection was less than expected by 
theory.

46



Ch l t h i E h d D iti• Chemelectrophoresic Enhanced Deposition 
from Aqueous Suspension onto Ion Exchange 
R i (P 7th f W t tResins (Proc. 7th conf. on Wastewater 
Treatment Technology, Taiwan, 1982)
Experiment in the convective diffusion range showed 
much more dramatic enhancement of collection. 
R l d h h i h i lResults suggested that chemiphoresis may play a 
major role in enhanced collection of submicron 
particles in conjuctive ion exchange process Someparticles in conjuctive ion exchange process. Some 
potential applications in industrial and water 
purification technology were discussedpurification technology were discussed.

47

6 Risk Assessment6.Risk Assessment

• Priority Setting of Environmental Risks: How 
People View Environmental Risks (The 1st 
conference on Comparative Risk Assessment Denver, 
1992)1992)

The objective of this study was to identify the expert’s 
opinion of the 23 environmental issues proposed by 
USEPA’s Unfinished Business Report in 1986. A 
specificall designed q estionaire as emplo ed to e plorespecifically designed questionaire was employed to explore 
what the experts concern: We found that automotive vehicle 
exhaust was the most concerned problem, worker exposureexhaust was the most concerned problem, worker exposure 
to chemicals almost stood at one of the top four high risks 
except the economic impact.

48



Ⅲ. Roadmap and Case Studies of Green 

ChemistryChemistry 

• External Drivers:Two-track systems

• Convergent Technology:acceleratorsg gy

• Case studies